
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Lisatin40mgfilm-coatedtablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Eachfilm-coatedtabletcontains40mgatorvastatinasatorvastatin calcium trihydrate
Excipient:Thisproductcontains132mglactosepertablet

For afull listof excipients,seesection6.1.

3 PHARMACEUTICAL FORM

Film-coatedTablet

Whiteovalshapedfilm-coatedtablet,plainonbothsides.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

Hypercholesterolaemia

Atorvastatin is indicatedasanadjunctto diet for reductionof elevatedtotalcholesterol (total-C), LDL-cholesterol(LDL-
C), apolipoproteinB, andtriglyceridesin adultswith primaryhypercholesterolaemia,includingfamilial
hypercholesterolaemia(heterozygousvariant)or combined(mixed)hyperlipidaemia(Correspondingto TypesIIa andIIb
of theFredrickson classification) whenresponseto dietandothernonpharmacologicalmeasuresis inadequate.

Atorvastatin is alsoindicatedto reducetotal-C andLDL-C in adultswith homozygousfamil ial hypercholesterolaemia asan
adjunct to otherlipid-lowering treatments(eg.LDL apheresis)or if suchtreatmentsareunavailable.

Atorvastatin alsoraisesHDL-cholesterolandlowerstheLDL/HDL andtotalcholesterol/HDL ratios.

Preventionof CardiovascularDisease

Preventionof cardiovascularevents in patientsestimatedto haveahighrisk for afirst cardiovascular event(seesection
5.1), asanadjunct to correctionof otherrisk factors.

4.2 Posology and method of administration

Posology

Thepatientshouldbeplacedona standardcholesterol-loweringdiet before receivingAtorvastatin andshouldcontinue
on this dietduring treatmentwith Atorvastatin. Theusual startingdoseis 10mgoncea day.Dosesshouldbe
individualisedaccordingto baselineLDL-C levels, thegoal of therapy, andpatientresponse.

Adjustmentof dosageshouldbemadeat intervalsof 4 weeksor more.Themaximum doseis 80mgoncea day.Doses
maybegivenat anytime of daywith or withoutfood.

Currentconsensusguidelinesshouldbeconsultedto establish treatmentgoalsfor individualpatients

Primary Hypercholesterolaemia and Combined (Mixed) Hyperlipidaemia
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Themajority of patientsarecontrolledwith 10mgAtorvastatin oncea day.A therapeuticresponseis evidentwithin 2
weeks,andthemaximumresponse is usually achievedwithin 4 weeks.Theresponseis maintainedduringchronic
therapy.

Heterozygous Familial Hypercholesterolaemia

Patientsshouldbestartedwith Atorvastatin 10mgdaily. Dosesshould beindividualisedandadjusted every 4 weeksto
40 mgdaily. Thereafter,eitherthedosemaybeincreasedto amaximumof 80mgdaily or abile acidsequestrantmay
becombinedwith 40mgAtorvastatinoncedaily.

Homozygous Familial Hypercholesterolaemia

Only limi teddataareavailable(seesection5.1).
Thedoseof atorvastatin in patientswith homozygousfamilial hypercholesterolemiais 10 to 80mgdaily (seesection
5.1).Atorvastatinshouldbeusedasanadjunctto other lipid-lowering treatments(e.g.LDL apheresis)in thesepatients
or if suchtreatmentsareunavailable.

Prevention of cardiovascular disease

In theprimaryprevention trials thedosewas10mg/day. Higherdosagesmaybenecessaryin orderto attain(LDL-)
cholesterollevels accordingto currentguidelines.

Renal impairment

No adjustmentof dose is required(seesection 4.4).

Hepatic impairment

Atorvastatin shouldbeusedwith cautionin patients with hepatic impairment(seesections4.4and5.2).Atorvastatinis
contraindicatedin patientswith activeliver disease(seesection 4.3).

Use in the elderly

Efficacyandsafety in patientsolderthan70using recommendeddoses is similar to thatseenin thegeneralpopulation.

Paediatric use

Paediatric useshouldonly becarriedout by specialists.
Experiencein paediatricsis limited to a small numberof patients(age4 - 17years)with severedyslipidaemias,suchas
homozygousfamilial hypercholesterolaemia. Therecommendedstarting dosein this populationis 10mgof
atorvastatinperday.Thedosemaybeincreasedto 80mg daily, according to theresponseandtolerability.
Developmentalsafety datain this population havenot beenevaluated

Methodof administration

Atorvastatin is for oral administration.Eachdaily doseof atorvastatin is givenall at onceandmaybegivenat anytime
of daywith or withoutfood.

4.3 Contraindications

Atorvastatin is contraindicatedin patients:
− with hypersensitivity to theactivesubstanceor to anyof theexcipientsof this medicinalproduct
− with activeliver diseaseor unexplainedpersistentelevationsof serum transaminasesexceeding3 timestheupper
limit of normal
− duringpregnancy,while breast-feedingandin womenof child-bearingpotentialnot usingappropriate contraceptive
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measures (seesection4.6).

4.4 Special warnings and precautions for use

Liver Effects
Liver functiontestsshouldbeperformedbeforetheinitiationof treatmentandperiodically thereafter.Patientswho
developany signsor symptomssuggestiveof liver injury shouldhaveliver functiontestsperformed.Patientswho
develop increasedtransaminaselevelsshould bemonitoreduntil theabnormality(ies) resolve.Shouldanincrease in
transaminasesof greaterthan3 timestheupperlimit of normal (ULN) persist,reductionof doseor withdrawalof
atorvastatinis recommended(seesection4.8).

Atorvastatin shouldbeusedwith cautionin patients whoconsumesubstantial quantities of alcoholand/orhavea
history of liver disease.

DiabetesMellitus
Someevidencesuggeststhatstatins asa classraisebloodglucoseandin somepatients,at high risk of futurediabetes,
mayproducea level of hyperglycaemia whereformal diabetescareis appropriate.This risk, however,is outweighedby
thereductionin vascularrisk with statins and thereforeshouldnot bea reasonfor stoppingstatintreatment.Patientsat
risk (fastingglucose5.6to 6.9mmol/L, BMI>30kg/m2,raisedtriglycerides,hypertension)shouldbemonitoredboth
clinically andbiochemically accordingto nationalguidelines.

StrokePreventionby Aggressive Reduction in CholesterolLevels (SPARCL)
In a post-hocanalysisof strokesubtypesin patientswithoutcoronary heartdisease(CHD) whohada recentstrokeor
transientischemicattack(TIA) therewas ahigher incidenceof haemorrhagic strokein patientsinitiatedonatorvastatin
80 mgcomparedto placebo.Theincreasedrisk was particularly notedin patientswith prior haemorrhagicstrokeor
lacunar infarct at studyentry.Forpatientswith prior haemorrhagicstrokeor lacunarinfarct, thebalanceof risksand
benefitsof atorvastatin80mg is uncertain andthepotential risk of haemorrhagicstrokeshouldbecarefully considered
before initiating treatment(seeSection5.1).

Skeletal muscleeffects
Atorvastatin, like otherHMG-CoA reductaseinhibitors,may in rareoccasionsaffect theskeletal muscleandcause
myalgia,myositis,andmyopathythatmayprogressto rhabdomyolysis,a potentially life-threateningcondition
characterisedby markedlyelevatedcreatinekinase(CK) levels(> 10 timesULN), myoglobinaemiaandmyoglobinuria
whichmayleadto renalfailure.

Before the treatment

Atorvastatin shouldbeprescribedwith caution in patients with pre-disposing factors for rhabdomyolysis.A creatine
phosphokinase(CK) level shouldbemeasuredbeforestartingstatin treatmentin thefollowing situations:
− Renal impairment
− Hypothyroidism
− Personalor familial historyof hereditarymuscular disorders
− Previoushistory of musculartoxicity with astatin or fibrate
− Previoushistory of liver diseaseand/or wheresubstantial quantitiesof alcohol are consumed
− In elderly (age>70years),thenecessity of suchmeasurementshould beconsidered,accordingto thepresenceof
otherpredisposingfactorsfor rhabdomyolysis
− Situations whereanincreasein plasmalevelsmayoccur, such asinteractions(seesection4.5)andspecial
populationsincludinggeneticsubpopulations(seesection 5.2)

In suchsituations,therisk of treatmentshould beconsidered in relation to possiblebenefit andclinical monitoringis
recommended.
If CK levelsaresignificantly elevated(>5 timesULN) at baseline,treatment shouldnot bestarted.

Creatine kinase measurement

Creatine kinase(CK) shouldnot bemeasuredfollowingstrenuousexerciseor in thepresenceof anyplausible
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alternativecause of CK increaseasthis makesvalueinterpretation diffi cult. If CK levels aresignificantly elevatedat
baseline(>5 timesULN), levelsshouldbe remeasured within 5 to 7 dayslater to confirm theresults.

Whilst on treatment

− Patientsmustbeaskedto promptlyreportmuscle pain, cramps,or weaknessespeciallyif accompaniedby malaiseor
fever.
− If suchsymptomsoccurwhilst apatient is receiving treatmentwith atorvastatin, theirCK levelsshouldbemeasured.
If theselevelsarefoundto besignificantly elevated(> 5 timesULN), treatmentshouldbestopped.
− If muscularsymptomsaresevereandcausedaily discomfort, evenif theCK levelsareelevatedto ≤ 5 x ULN,
treatmentdiscontinuationshould beconsidered.
− If symptomsresolve andCK levelsreturnto normal, then re-introductionof atorvastatinor introduction of an
alternativestatinmaybeconsideredat the lowestdoseandwith closemonitoring.
− Atorvastatin mustbediscontinuedif clinically significant elevation of CK levels(> 10x ULN) occur,or if
rhabdomyolysisis diagnosedor suspected.

Concomitant treatment with other medicinal products

Risk of rhabdomyolysisis increasedwhenatorvastatin is administeredconcomitantlywith certainmedicinalproducts
thatmayincreasetheplasma concentrationof atorvastatin suchaspotent inhibitorsof CYP3A4 or transportproteins
(e.g. ciclosporine,telithromycin,clarithromycin, delavirdine,stiripentol, ketoconazole, voriconazole,itraconazole,
posaconazoleandHIV proteaseinhibitors includingritonavir,lopinavir,atazanavir,indinavir,darunavir,etc). Therisk
of myopathy mayalso beincreasedwith theconcomitantuseof gemfibrozil andotherfibric acidderivates,
erythromycin,niacin andezetimibe.If possible,alternative (non-interacting) therapiesshouldbeconsideredinsteadof
thesemedicinalproducts.
In caseswhereco-administrationof thesemedicinal productswith atorvastatin is necessary, thebenefit andtherisk of
concurrenttreatmentshouldbecarefullyconsidered.When patientsarereceivingmedicinalproductsthatincreasethe
plasmaconcentrationof atorvastatin,a lower maximumdoseof atorvastatin is recommended.In addition,in thecaseof
potentCYP3A4inhibitors,a lowerstartingdoseof atorvastatin should beconsideredandappropriateclinical
monitoringof thesepatientsis recommended(see section 4.5).
Theconcurrentuseof atorvastatinandfusidicacidisnot recommended,therefore, temporarysuspensionof atorvastatin
maybeconsideredduringfusidic acidtherapy(seesection4.5).

Interstitial lungdisease

Exceptionalcasesof interstitiallungdiseasehavebeenreportedwith somestatins,especially with long term therapy
(seesection 4.8).Presentingfeaturescanincludedyspnoea,non-productive coughanddeteriorationin generalhealth
(fatigue,weight lossandfever). If it is suspectedapatienthas developedinterstitiallungdisease,statintherapyshould
bediscontinued.

Excipients

Lisatincontainslactose.Patients with rarehereditary problemsof galactoseintolerance,theLappLactasedeficiencyor
glucose-galactosemalabsorptionshouldnot takethis medication.

4.5 Interaction with other medicinal products and other forms of interaction

Effect of co-administeredmedicinalproductsonatorvastatin

Atorvastatin is metabolizedby cytochromeP4503A4 (CYP3A4)andis a substrateto transport proteinse.g. thehepatic
uptaketransporter OATP1B1.Concomitantadministration of medicinal productsthatareinhibitors of CYP3A4or
transport proteinsmayleadto increasedplasmaconcentrationsof atorvastatin andan increasedrisk of myopathy. The
risk might alsobeincreasedat concomitant administrationof atorvastatin with othermedicinal productsthathavea
potentialto inducemyopathy,suchasfibric acid derivatesandezetimibe(seesection 4.4).
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CYP3A4 inhibitors

PotentCYP3A4 inhibitorshavebeenshown to leadto markedly increased concentrationsof atorvastatin(seeTable1
and specific information below). Co-administrationof potentCYP3A4inhibitors (e.g.ciclosporin, telithromycin,
clarithromycin,delavirdine,stiripentol,ketoconazole,voriconazole, itraconazole,posaconazoleandHIV protease
inhibitors includingritonavir,lopinavir,atazanavir, indinavir, darunavir, etc.) shouldbeavoidedif possible.In cases
whereco-administrationof thesemedicinalproducts with atorvastatin cannotbeavoidedlower starting andmaximum
dosesof atorvastatinshouldbeconsideredandappropriateclinical monitoringof thepatientis recommended(see
Table1).

ModerateCYP3A4inhibitors(e.g.erythromycin,diltiazem, verapamil andfluconazole)mayincreaseplasma
concentrationsof atorvastatin (seeTable1). An increasedrisk of myopathy hasbeenobservedwith theuseof
erythromycinin combination with statins.Interaction studiesevaluating theeffectsof amiodaroneor verapamil on
atorvastatinhavenot beenconducted.Bothamiodaroneandverapamil areknownto inhibit CYP3A4 activity andco-
administrationwith atorvastatinmay result in increasedexposureto atorvastatin. Therefore,a lowermaximumdoseof
atorvastatinshould beconsideredandappropriateclinical monitoringof thepatientis recommendedwhen
concomitantly usedwith moderate CYP3A4inhibitors.Appropriateclinical monitoring is recommendedafterinitiation
or following doseadjustmentsof theinhibitor.

CYP3A4 inducers

Concomitantadministrationof atorvastatinwith inducersof cytochromeP4503A (e.g.efavirenz,rifampin,St.John’s
Wort) canleadto variablereductionsin plasmaconcentrationsof atorvastatin. Dueto thedualinteractionmechanism
of rifampin, (cytochrome P4503A inductionand inhibition of hepatocyteuptaketransporterOATP1B1), simultaneous
co-administrationof atorvastatinwith rifampin is recommended,as
delayedadministrationof atorvastatinafter administration of rifampinhas beenassociatedwith asignificantreduction
in atorvastatinplasmaconcentrations.Theeffectof rifampin onatorvastatin concentrationsin hepatocytesis, however,
unknownandif concomitantadministrationcannotbeavoided, patientsshould becarefully monitoredfor efficacy.

Transport protein inhibitors

Inhibitorsof transportproteins(e.g.ciclosporin)can increasethesystemic exposureof atorvastatin (seeTable1). The
effect of inhibition of hepaticuptaketransportersonatorvastatin concentrationsin hepatocytesis unknown.If
concomitantadministrationcannotbeavoided,adosereductionandclinical monitoringfor efficacy is recommended
(seeTable1).

Gemfibrozil / fibric acid derivatives

Theuseof fibratesaloneis occasionally associatedwith musclerelatedevents,including rhabdomyolysis.Therisk of
theseevents maybeincreasedwith theconcomitantuseof fibric acid derivativesandatorvastatin.If concomitant
administrationcannotbeavoided,thelowestdoseof atorvastatin to achievethetherapeuticobjective shouldbeused
and thepatientsshouldbeappropriatelymonitored(seesection4.4).

Ezetimibe

Theuseof ezetimibealoneis associatedwith muscle relatedevents, including rhabdomyolysis.Therisk of theseevents
may thereforebeincreasedwith concomitant useof ezetimibe andatorvastatin. Appropriateclinical monitoring of
thesepatientsis recommended.

Colestipol

Plasmaconcentrationsof atorvastatinandits active metabolites werelower (by approx. 25%)whencolestipolwasco-
administeredwith atorvastatin. However,lipid effects were greaterwhenatorvastatin andcolestipolwereco-
administeredthanwheneithermedicinalproductwasgiven alone.
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Fusidic acid

Interactionstudieswith atorvastatinandfusidic acid havenot beenconducted. As with otherstatins, musclerelated
events, includingrhabdomyolysis,havebeenreportedin post-marketing experiencewith atorvastatin andfusidicacid
givenconcurrently.Themechanism of this interaction is not known.Patients shouldbecloselymonitoredand
temporarysuspensionof atorvastatin treatmentmaybeappropriate.

Effect of atorvastatin onco-administeredmedicinal products

Digoxin

Whenmultipledosesof digoxinand10mg atorvastatin wereco-administered,steady-statedigoxinconcentrations
increasedslightly. Patientstakingdigoxinshouldbemonitoredappropriately.

Oral contraceptives

Co-administrationof atorvastatinwith anoral contraceptiveproducedincreasesin plasmaconcentrationsof
norethindroneandethinyl oestradiol.

Warfarin

In a clinical studyin patientsreceivingchronic warfarin therapy, coadministration of atorvastatin80mgdaily with
warfarincausedasmalldecreaseof about1.7secondsin prothrombin timeduring thefirst 4 daysof dosingwhich
returnedto normal within 15daysof atorvastatintreatment. Althoughonly very rarecasesof clinically significant
anticoagulantinteractionshavebeenreported, prothrombintimeshouldbedeterminedbeforestartingatorvastatin in
patientstakingcoumarin anticoagulantsandfrequently enoughduringearly therapyto ensurethat nosignificant
alterationof prothrombintimeoccurs. Oncea stable prothrombin timehasbeen documented,prothrombintimescanbe
monitoredat theintervalsusually recommendedfor patients oncoumarinanticoagulants.If thedoseof atorvastatinis
changedor discontinued,thesame procedureshouldberepeated.Atorvastatin therapyhasnot beenassociatedwith
bleeding or with changesin prothrombintime in patientsnot takinganticoagulants.

Table 1: Effect of co-administered medicinal products on the pharmacokinetics of atorvastatin

Co-administered medicinal
product
and dosing regimen

Atorvastatin

Dose (mg) Change in AUC& Clinical Recommendation#

Tipranavir 500 mg BID/
Ritonavir 200 mg BID, 8 days
(days 14 to 21)

40 mg on day 1,
10 mg on day 20

↑ 9.4 fold In cases where coadministration
with atorvastatin is necessary,
do not exceed 10 mg
atorvastatin daily. Clinical
monitoring of these patients is
recommended

Ciclosporin 5.2 mg/kg/day,
stable dose

10 mg OD for 28 days ↑ 8.7 fold

Lopinavir 400 mg BID/
Ritonavir 100 mg BID, 14
days

20 mg OD for 4 days ↑ 5.9 fold In cases where co-
administration with atorvastatin
is necessary, lower
maintenance doses of
atorvastatin are recommended.
At atorvastatin doses exceeding
20 mg, clinical monitoring of
these patients is recommended.

Clarithromycin 500 mg BID, 9
days

80 mg OD for 8 days ↑ 4.4 fold

Saquinavir 400 mg BID/
Ritonavir (300 mg BID from
days 5-7, increased to 400
mg BID on day 8), days 5-18,
30 min after atorvastatin
dosing

40 mg OD for 4 days ↑ 3.9 fold In cases where co-
administration with atorvastatin
is necessary, lower
maintenance doses of
atorvastatin are recommended.
At atorvastatin doses exceeding
40 mg, clinical monitoring of
these patients is recommended.

Darunavir 300 mg BID/
Ritonavir 100 mg BID, 9 days

10 mg OD for 4 days ↑ 3.3 fold

Itraconazole 200 mg OD, 4 40 mg SD ↑ 3.3 fold
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& Data given as x-fold change represent a simple ratio between co-administration and atorvastatin alone (i.e., 1-fold = no change). Data given as % change
represent % difference relative to atorvastatin alone (i.e., 0% = no change).
# See sections 4.4 and 4.5 for clinical significance.
* Contains one or more components that inhibit CYP3A4 and can increase plasma concentrations of medicinal products metabolized by CYP3A4. Intake of one
240 ml glass of grapefruit juice also resulted in a decreased AUC of 20.4% for the active orthohydroxy metabolite. Large quantities of grapefruit juice (over 1.2 l
daily for 5 days) increased AUC of atorvastatin 2.5 fold and AUC of active (atorvastatin and metabolites).
^ Total atorvastatin equivalent activity
Increase is indicated as “↑”, decrease as “↓”
OD = once daily; SD = single dose; BID = twice daily; QID = four times daily

Table 2: Effect of atorvastatin on the pharmacokinetics of co-administered medicinal products

& Data given as % change represent % difference relative to atorvastatin alone (i.e., 0% = no change)
* Co-administration of multiple doses of atorvastatin and phenazone showed little or no detectable effect in the clearance of phenazone.

days
Fosamprenavir 700 mg BID/
Ritonavir 100 mg BID, 14
days

10 mg OD for 4 days ↑ 2.5 fold

Fosamprenavir 1400 mg BID,
14 days

10 mg OD for 4 days ↑ 2.3 fold

Nelfinavir 1250 mg BID, 14
days

10 mg OD for 28 days ↑ 1.7 fold^ No specific recommendation

Grapefruit Juice, 240 mL OD
*

40 mg, SD ↑ 37% Concomitant intake of large
quantities of grapefruit juice and
atorvastatin is not
recommended.

Diltiazem 240 mg OD, 28
days

40 mg, SD ↑ 51% After initiation or following dose
adjustments of diltiazem,
appropriate clinical monitoring of
these patients is recommended.

Erythromycin 500 mg QID, 7
days

10 mg, SD ↑ 33%^ Lower maximum dose and
clinical monitoring of these
patients is recommended.

Amlodipine 10 mg, single
dose

80 mg, SD ↑ 18% No specific recommendation.

Cimetidine 300 mg QID, 2
weeks

10 mg OD for 4 weeks  ↓ less than 1%^ No specific recommendation.

Antacid suspension of
magnesium and aluminium
hydroxides, 30 mL QID, 2
weeks

10 mg OD for 4 weeks ↓ 35%^ No specific recommendation.

Efavirenz 600 mg OD, 14
days

10 mg for 3 days ↓ 41% No specific recommendation.

Rifampin 600 mg OD, 7 days
(co-administered)

40 mg SD ↑ 30% If co-administration cannot be
avoided, simultaneous co-
administration of atorvastatin
with rifampin is recommended,
with clinical monitoring.

Rifampin 600 mg OD, 5 days
(doses separated)

40 mg SD ↓ 80%

Gemfibrozil 600 mg BID, 7
days

40mg SD ↑ 35% Lower starting dose and clinical
monitoring of these patients is
recommended.

Fenofibrate 160 mg OD, 7
days

40mg SD ↑ 3% Lower starting dose and clinical
monitoring of these patients is
recommended.

Atorvastatin and dosing
regimen

Co-administered medicinal product

Medicinal product/Dose (mg) Change in
AUC&

Clinical Recommendation

80 mg OD for 10 days Digoxin 0.25 mg OD, 20
days

↑ 15% Patients taking digoxin should be
monitored appropriately.

40 mg OD for 22 days Oral contraceptive OD, 2
months
- norethindrone 1 mg
-ethinyl estradiol 35 µg

↑ 28%
↑ 19%

No specific recommendation.

80 mg OD for 15 days * Phenazone, 600 mg SD ↑ 3% No specific recommendation
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Increase is indicated as “↑”, decrease as “↓”
OD = once daily; SD = single dose

4.6 Fertility, pregnancy and lactation

Womenof childbearingpotential

Womenof child-bearingpotential shoulduseappropriate contraceptive measuresduringtreatment(seesection4.3).

Pregnancy

Atorvastatin is contraindicatedduringpregnancy(seesection 4.3).Safety in pregnantwomenhasnot beenestablished.
No controlledclinical trials with atorvastatin havebeen conducted in pregnant women.Rarereportsof congenital
anomaliesfollowing intrauterineexposure to HMG-CoA reductaseinhibitorshavebeenreceived.Animal studieshave
showntoxicity to reproduction (seesection5.3).

Maternal treatmentwith atorvastatin may reducethefetal levels of mevalonatewhich is aprecursorof cholesterol
biosynthesis.Atherosclerosis is achronicprocess,andordinarily discontinuation of lipid-lowering medicinalproducts
duringpregnancyshouldhavelittle impacton thelong-term risk associatedwith primaryhypercholesterolaemia.

For thesereasons,atorvastatin shouldnot beusedin womenwhoare pregnant, trying to becomepregnantor suspect
theyarepregnant.Treatmentwith atorvastatin shouldbesuspendedfor thedurationof pregnancyor until it hasbeen
determinedthatthewomanis notpregnant(seesection 4.3.)

Breastfeeding

It is notknownwhetheratorvastatinor its metabolitesareexcretedin humanmilk. In rats,plasmaconcentrationsof
atorvastatinandits active metabolitesaresimilar to thosein milk (seesection 5.3).Becauseof thepotentialfor serious
adverse reactions,womentakingatorvastatin should not breast-feedtheir infants(seesection4.3). Atorvastatinis
contraindicatedduringbreastfeeding(seesection 4.3).

Fertility

In animalstudiesatorvastatinhadnoeffectonmale or femalefertility (seesection5.3).

4.7 Effects on ability to drive and use machines

Atorvastatin hasnegligibleinfluenceon theability to drive andusemachines.

4.8 Undesirable effects

In theatorvastatin placebo-controlledclinical trial databaseof 16,066(8755Lipitor vs.7311placebo)patientstreated
for ameanperiodof 53weeks,5.2%of patientsonatorvastatin discontinued dueto adversereactionscomparedto
4.0%of the patientsonplacebo.

Basedondatafrom clinical studiesandextensivepost-marketingexperience, thefollowing tablepresentstheadverse
reaction profile for atorvastatin.

Estimatedfrequenciesof reactionsareranked according to thefollowing convention:common(≥ 1/100,< 1/10);
uncommon(≥ 1/1,000,< 1/100);rare(≥ 1/10,000,< 1/1,000);very rare(≤ 1/10,000).

Infectionsandinfestations:
Common:nasopharyngitis.

Blood andlymphaticsystemdisorders
Rare:thrombocytopenia.
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Immunesystemdisorders
Common:allergic reactions.
Very rare: anaphylaxis.

Metabolismandnutritiondisorders
Common:hyperglycaemia.
Uncommon:hypoglycaemia,weightgain, anorexia

Psychiatric disorders
Uncommon:nightmare,insomnia.

Nervoussystemdisorders
Common:headache.
Uncommon:dizziness,paraesthesia,hypoesthesia,dysgeusia,amnesia.
Rare:peripheralneuropathy.

Eyedisorders
Uncommon:visionblurred.
Rare:visualdisturbance.

Earandlabyrinthdisorders
Uncommon:tinnitus
Very rare: hearingloss.

Respiratory,thoracicandmediastinaldisorders
Common:pharyngolaryngealpain,epistaxis.

Gastrointestinal disorders
Common:constipation,flatulence,dyspepsia,nausea,diarrhoea.
Uncommon:vomiting, abdominalpainupperandlower,eructation, pancreatitis.

Hepatobiliarydisorders
Uncommon:hepatitis.
Rare:cholestasis.
Very rare: hepaticfailure.

Skin andsubcutaneoustissuedisorders
Uncommon:urticaria,skin rash,pruritus,alopecia.
Rare:angioneurotic oedema,dermatitis bullousincludingerythemamultiforme,Stevens-Johnsonsyndromeandtoxic
epidermalnecrolysis.

Musculoskeletalandconnective tissuedisorders
Common:myalgia, arthralgia,painin extremity, musclespasms, joint swelling, backpain.
Uncommon:neckpain,muscle fatigue.
Rare:myopathy,myositis, rhabdomyolysis, tendonopathy, sometimescomplicatedby rupture.

Reproductive systemandbreast disorders
Very rare: gynecomastia.

Generaldisordersandadministrationsite conditions
Uncommon:malaise,asthenia,chest pain,peripheral oedema,fatigue, pyrexia.

Investigations
Common:liver function test abnormal, bloodcreatine kinaseincreased.
Uncommon:whitebloodcellsurinepositive.
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As with otherHMG-CoA reductaseinhibitorselevated serum transaminaseshavebeenreportedin patientsreceiving
atorvastatin.Thesechangeswereusually mild, transient, anddid not requireinterruptionof treatment.Clinically
important(> 3 timesuppernormallimit) elevationsin serum transaminasesoccurredin 0.8%patientsonatorvastatin.
Theseelevationsweredoserelatedandwere reversiblein all patients.

Elevatedserumcreatinekinase(CK) levels greaterthan3 timesupperlimit of normal occurredin 2.5%of patientson
atorvastatin,similar to otherHMG-CoA reductaseinhibitorsin clinical trials.Levelsabove10 timesthenormal upper
rangeoccurredin 0.4%atorvastatin-treatedpatients (seesection4.4).

Thefollowing adverseeventshavebeenreportedwith somestatins:

o Sexualdysfunction.
o Depression.
o Exceptionalcasesof interstitial lungdisease, especially with longtermtherapy (seesection4.4).
o DiabetesMelli tus:Frequencywill dependon thepresenceor absenceof risk factors(fastingbloodglucose≥ 5.6

mmol/L, BMI>30kg/m2, raisedtriglycerides,history of hypertension).

4.9 Overdose

Specific treatmentis notavailablefor Atorvastatin overdosage.Shouldan overdoseoccur, thepatientshouldbetreated
symptomatically andsupportivemeasuresinstituted, asrequired.Liver function testsandserumCK levelsshouldbe
monitored.Dueto extensive drugbinding to plasmaproteins,haemodialysis is not expectedto significantlyenhance
atorvastatinclearance.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:Lipid modifyingagents,HMG-CoA-reductaseinhibitors,ATC code:C10AA05

Atorvastatin is aselective,competitive inhibitorof HMG-CoA reductase, therate-limiting enzymeresponsiblefor the
conversionof 3-hydroxy-3-methyl-glutaryl-coenzymeA to mevalonate,a precursorof sterols, includingcholesterol.
Triglyceridesandcholesterol in theliver areincorporated intoVLDL andreleasedinto theplasmafor deliveryto
peripheraltissues.Low-density lipoprotein(LDL) is formedfrom VLDL and is catabolizedprimarily throughthehigh
affini ty LDL receptor.

Atorvastatin lowersplasmacholesterolandlipoprotein levels by inhibitingHMG-CoA reductaseandcholesterol
synthesisin theliver andincreasesthenumber of hepatic LDL receptorson thecell surfacefor enhanced uptakeand
catabolism of LDL (LDL receptor).

Atorvastatin reducesLDL production and thenumberof LDL particles.Atorvastatinproducesa profoundandsustained
increase in LDL receptoractivity coupledwith a beneficial changein thequality of circulating LDL particles.
Atorvastatin is effectivein reducingLDL-C in patientswith homozygousfamilial -hypercholesterolaemia,apopulation
thathasnot usually respondedto lipid-loweringmedicinal products.

Atorvastatin hasbeenshownto reduceconcentrationsof total-C (30%- 46%),LDL-C (41%- 61%), apolipoproteinB
(34% - 50%),andtriglycerides(14%- 33%)while producing variable increases in HDL-C andapolipoproteinA1 in a
doseresponsestudy.Theseresultsareconsistentin patientswith heterozygousfamilial hypercholesterolaemia,
nonfamilial formsof hypercholesterolaemia,andmixed hyperlipidaemia, including patientswith noninsulin-dependent
diabetesmellitus.

Reductionsin total-C, LDL-C andapolipoprotein B havebeenprovedto reducerisk for cardiovasculareventsand
cardiovascularmortality.
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Homozygousfamilial hypercholesterolaemia

In a multicenter8 weekopen-labelcompassionate-usestudywith anoptionalextensionphaseof variablelength,335
patientswereenrolled,89of whichwereidentifiedashomozygousfamili al hypercholesterolaemia patients.Fromthese
89 patients,themeanpercentreductionin LDL-C was approximately 20%.Atorvastatinwasadministeredat dosesup
to 80mg/day.

Atherosclerosis

In theReversingAtherosclerosiswith AggressiveLipid-Lowering Study(REVERSAL), theeffectof atorvastatin80
mg andpravastatin 40 mg oncoronary atherosclerosiswasassessedby intravascularultrasound(IVUS), during
angiography,in patientswith coronaryheartdisease. In this randomized,double-blind, multicenter,controlledclinical
trial, IVUS wasperformedatbaselineandat 18monthsin 502patients.In theatorvastatingroup(n=253), therewasno
progressionof atherosclerosis. Themedianpercent change, from baseline, in total atheromavolume(theprimary study
criteria)was-0.4%(p=0.98)in theatorvastatin groupand+2.7%(p=0.001)in thepravastatingroup(n=249).When
comparedto pravastatin,theeffectsof atovastatinwerestatistically significant(p=0.02). Theeffect of intensivelipid
loweringoncardiovascularendpoints(e. g. needfor revascularisation,nonfatalmyocardial infarction,coronary death)
wasnot investigatedin thisstudy.

In theatorvastatin group,LDL-C wasreducedto amean of 2.04mmol/L ± 0.8(78.9mg/dl ± 30) from baseline3.89
mmol/l ± 0.7 (150mg/dl ± 28)andin thepravastatin group,LDL-C wasreduced to a meanof 2.85mmol/l ± 0.7(110
mg/dl ± 26) from baseline3.89mmol/l ± 0.7(150mg/dl ± 26) (p<0.0001).Atorvastatinalsosignificantlyreduced
meanTC by 34.1%(pravastatin: -18.4%,p<0.0001),meanTG levelsby 20%(pravastatin:-6.8%,p<0.0009),and mean
apolipoproteinB by 39.1%(pravastatin: -22.0%,p<0.0001).Atorvastatin increasedmeanHDL-C by 2.9%(pravastatin:
+5.6%,p=NS).Therewasa36.4%meanreduction in CRPin theatorvastatin groupcomparedto a5.2%reductionin
thepravastatin group(p<0.0001).
Study results wereobtainedwith the80mgdosestrength.Therefore,theycannotbeextrapolatedto thelower dose
strengths.
Thesafetyandtolerabilityprofilesof thetwo treatmentgroupswere comparable.
Theeffect of intensivelipid loweringonmajor cardiovascularendpointswas not investigatedin this study.Therefore,
theclinical significanceof these imagingresultswith regard to theprimaryandsecondary preventionof cardiovascular
events is unknown.

Acutecoronarysyndrome

In theMIRACL study, atorvastatin 80mg hasbeen evaluated in 3,086patients(atorvastatinn=1,538;placebon=1,548)
with anacutecoronarysyndrome(nonQ-waveMI or unstableangina). Treatmentwasinitiatedduringtheacutephase
after hospitaladmissionandlastedfor a periodof 16weeks.Treatmentwith atorvastatin80mg/day increasedthetime
to occurrenceof thecombinedprimaryendpoint,definedasdeath from any cause,nonfatalMI, resuscitatedcardiac
arrest,or anginapectoriswith evidenceof myocardial ischaemiarequiringhospitalization,indicatinga risk reduction
by 16%(p=0.048).This wasmainly dueto a 26%reduction in re-hospitalisation for anginapectoris with evidenceof
myocardialischaemia (p=0.018).Theothersecondaryendpointsdid not reachstatisticalsignificanceon theirown
(overall: Placebo:22.2%,Atorvastatin: 22.4%).

Thesafetyprofile of atorvastatin in theMIRACL studywasconsistentwith whatis describedin Section4.8.

Preventionof cardiovasculardisease

Theeffect of atorvastatinon fatal andnon-fatal coronaryheartdiseasewasassessedin a randomized, double-blind,
placebo-controlled study,theAnglo-Scandinavian Cardiac Outcomes Trial Lipid Lowering Arm (ASCOT-LLA) .
Patientswerehypertensive,40-79yearsof age,with nopreviousmyocardial infarctionor treatmentfor angina,and
with TC levels≤ 6.5mmol/l (251mg/dl).All patientshadat least3 of thepre-definedcardiovascularrisk factors:male
gender,age≥ 55years,smoking,diabetes, historyof CHD in a fi rst-degreerelative, TC:HDL-C>6,peripheralvascular
disease,left ventricular hypertrophy,prior cerebrovascular event, specific ECGabnormality,proteinuria/albuminuria.
Not all includedpatientswereestimatedto haveahigh risk for a first cardiovascularevent.
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Patientsweretreatedwith anti-hypertensive therapy(eitheramlodipineor atenolol-basedregimen)andeither
atorvastatin10mgdaily (n=5,168)or placebo(n=5,137).

Theabsoluteandrelative risk reduction effect of atorvastatin was as follows:

1Basedondifferencein crudeevents ratesoccurringover amedianfollow-upof 3.3years.

CHD = coronaryheartdisease;MI = myocardialinfarction.

Total mortality andcardiovascularmortality werenot significantly reduced(185vs.212events,p=0.17and74vs.82
events,p=0.51).In thesubgroupanalysesby gender(81%males,19%females),abeneficial effectof atorvastatinwas
seenin malesbutcould not beestablished in femalespossibly dueto thelow eventratein thefemalesubgroup.Overall
and cardiovascularmortalitywerenumerically higherin thefemale patients(38vs.30and17vs.12),but thiswasnot
statisticallysignificant.Therewassignificanttreatmentinteraction by antihypertensivebaselinetherapy.Theprimary
endpoint (fatalCHD plusnon-fatalMI) wassignificantly reducedby atorvastatin in patientstreatedwith Amlodipine
(HR 0.47(0.32-0.69),p=0.00008),butnot in thosetreated with Atenolol (HR 0.83 (0.59-1.17),p=0.287).

Theeffect of atorvastatinon fatal andnon-fatal cardiovasculardiseasewasalsoassessedin a
randomized,double-blind, multicenter,placebo-controlledtrial, theCollaborative AtorvastatinDiabetes Study
(CARDS)in patientswith type2 diabetes,40-75yearsof age,without prior history of cardiovascular disease,andwith
LDL-C 4.14mmol/l (160mg/dl) andTG 6.78mmol/l (600mg/dl). All patientshadat least1 of thefollowing risk
factors:hypertension,currentsmoking,retinopathy,microalbuminuriaor macroalbuminuria.

Patientsweretreatedwith eitheratorvastatin10mgdaily (n=1,428)or placebo(n=1,410)for amedianfollow-upof 3.9
years.

Relative

Risk

Reduction

(%)

No. of Events

(Atorvastatin

vs Placebo)

Absolute

Risk

Reduction1

(%)

p-value

Fatal CHD plusnon-
fatalMI

36% 100vs 154 1.1% 0.0005

Total cardiovascular
eventsand
revascularisation
procedures

20% 389vs.483 1.9% 0.0008

Total coronaryevents 29% 178vs.247 1.4% 0.0006
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Theabsoluteandrelative risk reduction effect of atorvastatin was as follows:

1Basedon differencein crudeevents ratesoccurringoveramedianfollow-upof 3.9years.

AMI = acute myocardialinfarction;CABG = coronary arterybypassgraft; CHD = coronary
heart disease;MI = myocardial infarction;PTCA= percutaneoustransluminal coronary
angioplasty.

Therewasnoevidenceof a differencein thetreatment effect by patient'sgender,age,or baselineLDL-C level.A
favourabletrendwasobservedregarding themortality rate(82deathsin theplacebogroupvs.61deathsin the
atorvastatingroup,p=0.0592).

RecurrentStroke

In theStrokePreventionby Aggressive Reduction in Cholesterol Levels(SPARCL)study,theeffect of atorvastatin80
mg daily or placeboonstrokewasevaluated in 4731patientswhohadastrokeor transientischaemic attack(TIA)
within thepreceding6 monthsandnohistory of coronary heartdisease(CHD). Patientswere 60%male,21-92yearsof
age (averageage63years)andhadanaveragebaselineLDL of 133mg/dl (3.4mmol/l). ThemeanLDL-C was73
mg/dl (1.9mmol/l) duringtreatmentwith placebo.Medianfollow-upwas4.9years.

Atorvastatin 80mg reducedtherisk of theprimaryendpointof fatal or non-fatal strokeby 15%(hr 0.85;95%CI, 0.72-
1.00; P=0.05or 0.84;95%CI, 0.71-0.99;p=0.03after adjustment for baseline factors)comparedto placebo.All cause
mortality was9.1%(216/2365)for atorvastatin versus8.9%(211/2366)for placebo.

In post-hocanalysis,atorvastatin80mgreducedtheincidenceof ischaemic stroke(218/2365,9.2%vs.274/2366,
11.6%, p=0.02)andincreasedtheincidenceof haemorrhagic stroke(55/2365,2.3%vs.33/2366,1.4%,p=0.02)
comparedto placebo.

• The risk of haemorrhagicstrokewasincreasedin patientswhoenteredthestudy with prior haemorrhagicstroke(7/45
for atorvastatin versus 2/48for placebo;HR 4.06;95%CI, 0.84-19.57)andtherisk of ischaemicstrokewassimilar
betweengroups(3/45for atorvastatinversus2/48 for placebo; HR 1.64;95%CI, 0.27-9.82).

• Therisk of haemorrhagicstrokewasincreased in patientswhoentered thestudywith prior lacunarinfarct (20/708for

Relative

Risk

Reduction

(%)

No. of Events

(Atorvastatin

vs Placebo)

Absolute

Risk

Reduction1

(%)

p-value

Major cardiovascularevents
(fatal andnon-fatal AMI,
silentMI, acute CHD death,
unstableangina,CABG,
PTCA,revascularisation,
stroke)

37% 83vs 127 3.2% 0.0010

MI (fatalandnon-fatal,
AMI, silent MI)

42% 38vs.64 1.9% 0.0070

Strokes(fatal andnon-fatal) 48% 21vs.39 1.3% 0.0163
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atorvastatinversus4/701for placebo;HR 4.99;95%CI, 1.71-14.6), but therisk of ischaemicstrokewasalsodecreased
in thesepatients (79/708for atorvastatinversus102/701for placebo;HR 0.76;95%CI, 0.57-1.02). It is possiblethat
thenet risk of strokeis increasedin patientswith prior lacunar infarct who receive atorvastatin80mg /day.

All cause mortality was15.6%(7/45)for atorvastatin versus10.4%(5/48)in thesubgroupof patientswith prior
haemorrhagic stroke.All causemortality was10.9%(77/708)for atorvastatin versus9.1%(64/701)for placeboin the
subgroupof patientswith prior lacunarinfarct.

5.2 Pharmacokinetic properties

Absorption

Atorvastatin is rapidlyabsorbedafteroraladministration; maximum plasmaconcentrations(Cmax)occurwithin 1 to 2
hours.Extentof absorption increasesin proportionto atorvastatin dose.After oral administration,atorvastatinfilm-
coatedtabletsare95%to 99%bioavailable comparedto theoral solution. Theabsolutebioavailabilityof atorvastatin is
approximately12%andthesystemicavailabili ty of HMG-CoA reductaseinhibitory activity is approximately 30%.The
low systemicavailability is attributedto presystemic clearance in gastrointestinalmucosaand/orhepaticfirst-pass
metabolism

Distribution

Meanvolumeof distributionof atorvastatin is approximately 381L. Atorvastatin is ≥ 98% boundto plasmaproteins.

Biotransformation

Atorvastatin is metabolizedby cytochromeP4503A4 to ortho- andparahydroxylatedderivativesandvariousbeta-
oxidationproducts.Apart from otherpathwaystheseproducts arefurther metabolisedvia glucuronidation.In vitro,
inhibition of HMG-CoA reductaseby ortho- andparahydroxylatedmetabolitesis equivalentto thatof atorvastatin.
Approximately 70%of circulatinginhibitory activity for HMG-CoA reductaseis attributedto activemetabolites.

Excretion

Atorvastatin is eliminatedprimarily in bile following hepatic and/orextrahepatic metabolism.However,thedrugdoes
not appear to undergosignificantenterohepatic recirculation. Meanplasmaelimination half -life of atorvastatinin
humansis approximately14hours. Thehalf-life of inhibitory activity for HMG-CoA reductaseis approximately20 to
30 hoursdueto thecontribution of activemetabolites.

Special Populations

Elderly: Plasmaconcentrationsof atorvastatinandits active metabolites arehigherin healthyelderlysubjectsthanin
youngadults while thelipid effectswerecomparableto thoseseenin youngerpatientpopulations.

Paediatric: Pharmacokinetic datain thepaediatricpopulation arenot available.

Gender: Concentrationsof atorvastatinandits active metabolites in womendiffer (approximately20%higherfor
Cmaxand10%lower for AUC) from thosein men. Thesedifferences wereof noclinical significance,resultingin no
clinically significantdifferencesin lipid effects amongmen andwomen.

Renal Insufficiency: Renaldiseasehasno influenceon theplasmaconcentrationsor lipid effectsof atorvastatinandits
active metabolites.

Hepatic Insufficiency: Plasmaconcentrationsof atorvastatin andits active metabolitesaremarkedlyincreased
(approximately 16-fold in Cmaxand11-fold in AUC) in patientswith chronic alcoholicliver disease(Childs-PughB).

SLOC1B1 polymorphism: Hepaticuptakeof all HMG-CoA reductaseinhibitorsincludingatorvastatin,involvesthe
OATP1B1transporter.In patientswith SLCO1B1polymorphismthereis a risk of increased exposureof atorvastatin,
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whichmayleadto anincreasedrisk of rhabdomyolysis(seesection 4.4).Polymorphismin thegeneencoding
OATP1B1(SLCO1B1c.521CC)is associated with a2.4-fold higheratorvastatin exposure(AUC) thanin individuals
withoutthis genotypevariant(c.521TT).A genetically impairedhepatic uptakeof atorvastatinis alsopossiblein these
patients.Possibleconsequencesfor theefficacyareunknown.

5.3 Preclinical safety data

Atorvastatin wasnegative for mutagenicandclastogenic potential in abatteryof 4 in vitro tests and1 in vivo assay.
Atorvastatin wasnot foundto becarcinogenic in rats,buthighdoses in mice (resultingin 6-11 fold theAUC0-24h
reachedin humansat thehighestrecommendeddose)showedhepatocellular adenomasin malesandhepatocellular
carcinomasin females.
Thereis evidencefrom animalexperimental studiesthat HMG-CoA reductase inhibitorsmayaffectthedevelopmentof
embryosor fetuses.In rats,rabbitsanddogsatorvastatin hadnoeffect on fertil ity andwasnot teratogenic,however, at
maternallytoxic dosesfetal toxicity wasobservedin ratsandrabbits.Thedevelopmentof therat offspring wasdelayed
and post-natalsurvivalreducedduringexposureof thedamsto highdoses of atorvastatin.In rats,thereis evidenceof
placental transfer.In rats,plasmaconcentrationsof atorvastatinare similar to thosein milk. It is notknownwhether
atorvastatinor its metabolitesareexcretedin humanmilk.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Tablet core:
Calciumcarbonate,E170
Microcrystalline cellulose,E460
Lactosemonohydrate
Croscarmellosesodium
Polysorbate80,E433
Hydroxypropylcellulose,E463
Magnesiumstearate,E572
Coating:
Hypromellose(E464)
Titaniumdioxide(E171)
Macrogol400

6.2 Incompatibilities

Not applicable

6.3 Shelf life

3 years.

6.4 Special precautions for storage

This medicinalproduct doesnot requireanyspecial storageconditions.
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6.5 Nature and contents of container

Lisatin tabletsarepackedcomposedof Aluminium basefoil andAluminium liddingfoil (Alu.Alu blister).
Lisatin40mgfilm-coatedtabletsaresupplied in pack of 4, 7, 10,14,28,30,50,98,100tabletsandHospitalpacksof
200& 500tablets.

6.6 Special precautions for disposal

No specialrequirements.
Any unusedproductor waste materialshould bedisposed of in accordancewith local requirements.
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